S-TYPE TERMINATING UNIT FOR 025 IDC Instruction Sheet

'tifl:ﬂ / Elactronics Instruction Sheet 411-5935
- 025 IDC ARV RY —IR—F4 271y FNERFEHAE 13 Nov 02
P/N 1366263-1 Rev.D
]
: |
3 []
;“ . . l || 4 o i g
1 <L
1] I
1 404
M) 5> (] IR e
A
D
. . nz:

1.INTRODUCTION

LIEBUBIZ

Z OB GHAZIIRIGEREMT 025 IDC 2% 7 %A This instruction sheet covers the maintenance of
SUENEAT HeIR—F 4 2 H Ay ORI S-Type terminating unit for 025 IDC connector

WTEIRTSHDTT,

R - REOEICHTHRS TSI i Carefully read this instruction sheet before

F/i-, WAAEREE 114-5276 HbHE T ISR using this terminating unit.

T Also refer to the Application Spec 114-5247.
2.tk

2.SPECIFICATION
1)38 F 2105 1)Applicable connectors

1% : -
025 IDC 34 P/N: 1318690-1(8P) 025 IDC Connector  P/N: 1318690-1(8P)
1318691-1(20P) 1318691-1(20P)

2)BRI-7 ) 2)Applicable cables

IDCUS, CAVUS 0.3~0.5mm? IDCUS, CAVUS 0.3~0.5mm?
3)%@‘#% . . ) 3)Overall dimensions
O INIATH—I 2T Ty bRIE (DS-type terminating unit
111.5 (H) x 27(W) x 34.5(D) [mm] 111.5 (H) x 27(W) x 34.5(D)  [mm]
@By T4 2T TL—RT w3 @Cutting blade ass'y
29(H) x 35(W) x 22(D) [mm]
29(H) x 35(W) x 22(D) [mm]

43 TLrZhOZsA TUTHREE GENBIIBTHEERAL 3—-5-8)
COBEISHICLVEESTRINTHY, RECKLEEINET, 10f9
BHOYGETICEL THYEEZEICBHNEbET I,

This AMP controlled document is subject to change. For latest revision call local AMP.



tyco / Sectronics  S-TYPE TERMINATING UNIT FOR 025 IDC 411-5935

1366263-1
= 4)Weight
VER (DS-type terminating unit
QI INIATI—IRT 4 2Ty hEIK
Approx. 3.5 Kg
% 3.5 Kg
@N T4 2T TL—RT 93 (DCutting blade ass’y
Approx. 0.3 Kg
¥ 0.3 Kg
3. ARTN—V DR 3.REPLACEMENT SPARE PARTS

34.5
52 10 27
|
. ]
-I} ! ll I 1
| -
I
;% i
| /V
| 1
milK S
| |
WIRE CUT 2 |,
RES
35

@)
)|
29

2 Rev.D



tyco / Flectronics S-TYPE TERMINATING UNIT FOR 025 IDC 411-5935
' 1366263-1

b

3-1) MYIN DRZH

1) M3DxPD4EEMAT,

2) FRONT COVER@%#F., 7V A>T
Wa%, RREER)

3) M3xY@2%F (REzEEL) AL THS
WIM AN #2507,

4) wIM®@%HE<L., QI IV BA>TWBH,
REEEE)

5) MY AN @&HAT,

6) M4 DFxP®2FEHT,

7) YN EROHT,

8) HLWHYIIN ZbybL T, ABWITLAENS
FVTHEEY 5.

9) MW AN 2T T, #IMEHFAL TR TEHE
T3

3-2)U¥Ay v 7y DIEHL

1) EfE3-1) ®1) ~6) #f75,

2) M3ORP®FEWMDINT,

3) MYy ERO BT,

4) FLWHIRSyI7ZE LT, AEIZHLERNS
FVTEET 5.

5) NN ZEETHRVERD D,

6) MYN 4N 2HTT, AIMEBALTRS, XPT
BEET 5,

3-3)4Th 1} DITHL

1) ki3 01 ~5) %75,
2) HLWHIN AN 2T 3,
3) wINERALTEET 3,

3-1)CRIMPER WIRE

1)Pull out screw M3 x 4. (D)

2) Remove the FRONT COVER.(2)

CAUTION: Don’t lose the spring.

3) Pull out screws M3 x 2 and shaft guide.
®)

4) Draw the shaft. (®)

CAUTION: Don’t lose the spring.

5) Remove the wire guide. (@)

6) Pull out screws M4 x 2. (B)

7) Remove the WIRE CRIMPER.

8) Screw the WIRE CRIMPER to the unit,
Make certain surface of the WIRE
CRIMPER contact surface A of the

unit
when screw it.

9) Set the WIRE GUIDE and SHAFT.

Tighten the SCREWS.

3-2) STUFFER WIRE

1) Do step 1)~6) in paragraph 3-1).

2) Pull out the screw M3. (®)

3) Remove the WIRE STUFFER.

4) Screw the WIRE STUFFER to the unit
Make certain surface of the WIRE
STUFFER contact surface A of the unit
when screw it.

5) Tighten screws fixing WIRE CRIMPER.

6) Attach the WIRE GUIDE and insert
the SHAFT, before tighten screws.

3-3) WIRE GUIDE

1) Do step 1)~5) in paragraph 3-1)

2) Attach new WIRE GUIDE.

3) Insert the SHAFT and tighten screws.

Rev.D



tyco / Electronics  S"TYPE TERMINATING UNIT FOR 025 IDC 411-5935

1366263-1
o

3-4) Jivb7 V-V

WEPMYOUNNEL o8&, LTOFIEICHE-S

TREEETH>TEFE N,

1) b -8 oBFRI®@ (M3) 24%4L T,
b7 - 2EDAT,

2) HLWN V-V 27 V-V OTEEEEIILT
BEET 2.

R\ ) KUMAN

1) M3 DRIP@EHAT,

2) WIheEETH2RI@EALTHE, WINAY 2
B,

3) WwItEHk<,

4) MY 7 R e,

5) HLWNWY ) =Ry bEEHT T, RDT
BET S,

6) WIrETICELT, XY TEET S,

3-6) YyIM AF

1) M3 ORP@DENT,

2) WIhERAETHRI@EAL T, WIN N &
BNy,

3) WIhERWT, A7 EROHT,

4) FHLWHINTHAIN ALY 2BTT 5,

5) WINIAT VA 2T THERAT 2,

6) WIM Y 2T TR TEET 5.

3-4) BLADE CUTTING

When it broken or worn,replace in

following procedure.

1) Pull out screws (®)M3 x 2,remove the
CUTTING BLADE.

92) Attach new CUTTING BLADE and
make certain lower surface of the
blade holder.

3-5) MOUNT HOUSING WALL

1) Pull out the screw M3. (D)

2)Pull out the screw ( @ )fixing
shaft,remove the shaft guide.

3) Draft the shaft.

4) Remove the MOUNT HOUSING
WALL.

5) Attach new MOUNT HOUSING
WALL tighten screws.

6) Insert the SHAFT and tighten screws.

3-6) SHAFT GUIDE

1) Pull out the screw M3. (D)

2)Pull out the screw ( @ )fixing
shaft,remove the shaft guide.

3) Draft the SHAFT and pull out the
spring.

4) Attach new SHAFT GUIDE.

5) Put SHAFT in the spring and insert
SHAFT in the unit.

6) Set the SHAFT GUIDE and tighten

SCYews.

Rev.D



tyco / Electronics S-TYPE TERMINATING UNIT FOR 025 IDC 411-5935
1366263-1
4. JEHEIZy MRERERYAL
S-TYPE TERMINATING UNIT FOR 025 IDC (1366263-1)
AMP EH E2y i Item No. 5%
1 ]1366267-1 7795 —4 34 (RAM,APPLICATOR) 1
2 1366268-1 D4Yn Ay (WIRE,GUIDE) 2 NI
3 1366269-1 TAYIYIN (CRIMPER,WIRE) 3 AN TN =Y
4 1366270-1 Juy N - (COVER,FRONT) 4
5 |1366271-1 oy b ¥4 (ROD,SENSOR) 5
6 | 1366272-1 D{Y39977 (STUFFER,WIRE) 6 AN TN =Y
7 11366273-3 7Y ¥AMAa-  (SCREW,ADJUST) 7
8 |1366274-1 Mooy Ay (DOG,SLIDER) 8
9 11366275-1 Moy - (DOG,SENSOR) 9
10 | 1366276-2 7 V-bv97 (PLATE,CAP) 10
11 | 13662771 % -ba-  (SUPPORT,SCREW) 11
12 | 1366278-1 Fy by a- (NUT,SCREW) 12
13 | 1366279-1 NV U8 5ok (MOUNT,HOUSING WALL) 13 AN TN =Y
14 | 1366279-2 N Uy f-vivk (MOUNT,HOUSING WALL) 14 N TN =Y
15 | 1366280-1 I ALY (SHAFT,GUIDE) 15 AN TN =Y
16 | 1366280-2 I ALY (SHAFT,GUIDE) 16 AN TN =Y
17 | 1366281-1 IM AN 3= (KEY,GUIDE SHAFT) 17
18 | 1366281-2 PIMAL F- (KEY,GUIDE,SHAFT) 18
19 | 1366812-1 )7-7ybaa-  (REWORK,SET SCREW) 19
20 | 409244-1 V=77 y¥a (LINEAR BUSH/LMU3 313) 26
21 | 13661785 DZF v 7 (LINEAR SHAFT/SFJ3-24 313) 27
22 | 724291-1 A7y (PIN SPRING/1.2X4L) 28
23 | 753653-1 NIV Y (PIN PARALLEL/3X6L) 29
24 | 1366284-8 A7V (SPRING COMP/WT4-15 313) 31 N TN =Y
25 | 1366578-1 b -1 (PIECE/SM-301 M3 HIROSUGI) 33
26 | 1-1366578-4 | (PIECE/SM-262 M2.6 HIROSUGI 34
27 | 1463373-1 AT Ny (SPRING COMP/CP0.45-4.00-27 30 N TN =Y
Wb 1M #  SOTEC)
28 | 1463373-2 YRV (SPRING COMP/0.40-4.00-14 32 AN TN =Y
-8R SOTEC)
29 |1-1366578-2 | (PIECE/SM-261 M2.6HIROSUGI) 37
30 |1-1366578-0 b -1 (PIECE/SM-201 M2 HIROSUGI) 38
31 | 721642-7 $v97" M- (SCREW SOC CAP M3X15) 101
32 | 721642-2 97 MVa-  (SCREW SOC CAP M3X6) 102

Rev.D




f@g@ / Electronics S-TYPE TERMINATING UNIT FOR 025 IDC 411-5935
1366263-1
>
AMP EIXK HFR Item No. %
33 | 3-751073-2 7{)u¥vy7 (SCREW MICRO SOC CAP M2.6X8) 104
34 | 3-751073-0 Y{ho%vy7° (SCREW MICRO SOC CAP 105
M2.6X5)
35 |2-751073-9 Y{ho%vy7° (SCREW MICRO SOC CAP 106
M2.6X4)
36 |[721641-1 Ty Ay a- (SCREW SOC SET M3X3) 109
37 |721641-5 Ty Y a- (SCREW SOC SET M3X8) 110
38 |906946-3 {y0kyb  (SCREW MICRO SOC SET M2.6X4) 112
39 |8-721641-9 {ymty}  (SCREW MICRO SOC SET M2X3) 113
40 |1-721638-8 ATV Dyvx (WASHER SPRING M2.6) 116
i) EERT47A26~116 DERICDOETFEL T, EMIKDEERBAL TR,
Caution) Item No.26~116 are customer-order parts.
|
% i
|
| OCT
I et ||
inngeets
:Xi n\: :ni E}(} P4
NONDHIOH
N @A
)
7
o
CoE D
N Lil )
SN
k:ﬁ Irj l
i HD
i
A\
6 Rev.D




411-5935

: BN 37
D wa.‘ fotretmes - et
— uz&l g
5 ) 1]
S PE s
=] -
o
[
[
=
S
U © =
£ 2 ()
S =
~— I~ —
SROJONE
e PO
= s
T [] ]
jcal
: g
% o

B

11

/ Electronics

Rev.D




tyco / Eecironics  S*TYPE TERMINATING UNIT FOR 025 IDC 411-5935
1366263-1

Hil
i
16 T‘l‘? 15
R _Mm

8 Rev.D



/ Electronics S-TYPE TERMINATING UNIT FOR 025 IDC 411-5935
] 13662631
5. BT >T7 V-V 7 v I RERRIAL
CUTTING BLADE ASSY (P/N 1366264-1): ¢ 3mm A
CUTTING BLADE ASSY (P/N 1366264-2): ¢ 5mm A
AMP BIR £ F5 Item No. #%
1 13662651 W7ivs 7 -V ¢ 3mm (BLADE,CUTTING) 1 NIV =Y
2 13662652 Wiy 7 -8 ¢5mm  (BLADE,CUTTING) 2 N TN =
3 1366266-1 7 b= W ¢ 5mm(BLADE, HOLDER) 3
4 1366266-2 7 -F ¢ 3mmBLADE, HOLDER) 4
5 721642-7 97" Aa— (SCREW SOC CAP M4X8) 101
6 721642-2 K a9} A7)a- (SOCKET BUTTON HD CAP 102
BCB3-5) I3

FED) EE7M7A101 & 102 OB@RICDEZL T, EF-IKXVDEEEBALTTFE N,

Caution) Item No.101 and 102 are customer-order parts.

I ¢

-
-

el
=~

N

A8t £ 3mmfA

Rev.D




